
Ohio Water Environment AssociaƟ on   |   Volume 84:3   |   Issue 3 2011

Water Environment 
       Association

Preserving & Enhancing 
Ohio’s Water Environment

2011 Annual Conference
Awards and Recap
page 30

Sycamore Creek
Treatment Plant
Page 45

Small System Financing
page 54

www.ohiowea.org

ll

Buckeye Bulletin

Plant Operations and

Laboratory Analyst Workshop 

September 28 & 29, 2011

The Conference Center at NorthPointe

Register online at www.ohiowea.org     

Earn up to 13 Contact Hours - page 24

Nutrient Sources Trends from the 
Cuyahoga and Sandusky Rivers
page 34



2                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2011
[...]
• Inflow/Infiltration and CSO

• Collection System Planning, Analysis and Design

• Pumping Stations

A
D

-C
A

-S
BR

-2
01

1J
A

N
11

-P
1V

1

Global Expertise. Local Strength.

Columbus
(614) 486-4383

Office (419) 528-1689        Fax (419) 528-1691
768 Touby Lane        Mansfield, OH  44903

www.ohioenv.com

Manufacturer’s Representative and Equipment Distributor
for the Ohio Municipal Water and Wastewater market.



www.ohiowea.org                                                                                                                                                     43

   Wet Infrastructure Solutions

   Planning & Design Engineering

   Sustainable Solutions

   Design-Build Project Delivery
www.mwhglobal.com

1300 E. Ninth Street 
Suite 1100
Cleveland, OH 44114
(216) 621-2407

1801 Watermark Dr. 
Suite 220
Columbus, OH 43215
(614) 324-2220

 

 

 

 

 
 

 
 

MANHOLE & WETWELL RESTORATION 
 
 
 
 
 
 
 
 
 

 
  

Prevents Corrosion & Stops Infiltration   
Stress Skin Panel Adds Structural Strength 
Restores Structure Walls to Original Levels  

Cost Competitive  
10-YEAR WARRANTY 

A 7’ DEEP MANHOLE CAN BE LINED IN 
LESS THAN 1 HOUR 

SpectraShield® Liner System 
www.spectrashield.com 



44 Buckeye Bulletin - Issue 3 | 2011

Preserving, Protecting, and 
Restoring Water Resources

Focusing on innovative ways Focusing on innovative ways 
l l dl l dto clean, move, control and to clean, move, control and 

conserve water to enhance conserve water to enhance 
quality of life while protecting quality of life while protecting 
the environmentthe environment

PRACTICAL INNOVATION, BY DESIGN™

101 Central Plaza South, Suite 400       One Cascade Plaza, Suite 710    
Canton, Ohio 44702                               Akron, Ohio 44308                        
330/455-7733                                         330/294-5996                                 
Fax 330-313-2282                                  Fax 330-315-0945              
cticanton@ctiengr.com                            www.ctiengr.com

TM

1-877-244-9340
direct line 1-800-928-7867

fax 1-877-414-4316 www.clarusenvironmental.com
ad0131

BRINGING IT ALL 

TOGETHER The Fusion Series combines anaerobic, aerobic, 

recirculation, fixed film and backwash processes to 

provide advanced wastewater treatment. 

Fusion Series units are now available in treatment 

capacities up to 4,000 gpd. Residential and 

commercial installations are simple, making it the 

natural choice for new construction, repairs, 

subdivisions, and environmentally sensitive areas.

Your Peace of Mind is Our Top Priority™

Now

larusenvironmenttal.com

YYour PeaYYour PeaYYour Peace 



www.ohiowea.org                                                                                                                                                     45

After a fl ood in July 2001, which wiped out the plant and its 
equipment, efforts got underway in 2002 to rebuild and improve 
the plant to treat a design average fl ow of 9 MGD, and a peak 
instantaneous fl ow up to 50 MGD. Flows up to 18 MGD would 
receive primary, conventional secondary and tertiary (i.e. sand 
fi ltration) treatment. Flows greater than 18 MGD would be treated 
through a new chemically enhanced high rate settling (CEHRS) 
process. The fl ow from each treatment train would be jointly 
disinfected using ultraviolet light technology prior to plant effl uent 
discharge to Sycamore Creek. 
With the addition of a total phosphorus limit in 2010, modifi cations 
were made to convert the plant to an enhanced bio-p removal 
(EBPR) facility with tertiary fi ltration. Primary settling tanks 
were converted to anaerobic reactors, anoxic zones with recycle 
were added to the aeration tanks, and new disc fi lters replaced the 
old sand fi ltration system. Waste sludge is thickened to 3.5% and 
stored before being hauled to a larger MSD facility for dewatering 
and incineration.

HISTORY OF SYCAMORE CREEK TP
The original Sycamore Creek WWTP was 
completed in 1954 as a trickling fi lter plant with a 
design capacity of approximately 1 MGD. Sludge 
was treated in a single anaerobic digester with 
the digested sludge applied to sludge drying beds 
located on site. 
In 1970, the plant was upgraded and expanded 
hydraulically to treat 5 MGD using contact 
stabilization activated sludge. The upgrade included 
the removal of the trickling fi lter and sludge drying 
beds. The expansion included the construction of:

  Septic-sludge receiving tank
  Mechanical screening facilities
  Raw sewage pump station
  New primary settling tanks
  Contact stabilization aeration tanks
  Two additional secondary settling tanks
  Chlorine disinfection facilities
  Sludge recirculation pump station
  Sludge thickener
  Second anaerobic digester
  Aerobic digesters for WAS
  Stormwater holding tank
  Pump station
  Service building.

Completion of the 1989 plant expansion increased the average and 
peak design capacities to 6 MGD and 10 MGD, respectively. The 
upgrade/expansion included:

  New screen building with two new mechanical fi ne 
screens

  New grit and grease removal process
  Two new primary clarifi ers
  New primary control building
  New aeration tank (no. 3)
  New aeration control building and generator building
  Conversion of secondary settling tank No. 1 to a 
hydraulic wasting tank

  Rebuilding of secondary clarifi ers 2, 3, and 4 to 
secondary clarifi ers 1, 2, and 3

  Addition of bypass fi lters
  Conversion of the stormwater holding tank to an 
auxiliary chlorine contact tank and post aeration Tank

  Replacement of the effl uent pumps
  Administration building addition

Peak capacity through primary treatment was 20 MGD and peak 
capacity through the headworks and chlorination was 32 MGD.  
The fi lters were capable of fi ltering plant and secondary bypass 
fl ows before disinfection.
Upgrade of the disinfection system in 1994 included changing 
the disinfection system from chlorine gas to liquid sodium 
hypochlorite. Sodium bisulfi te was used to de-chlorinate the plant 
effl uent prior to discharge to Sycamore Creek. In 1995, a fourth 
secondary clarifi er was added to the activated sludge process which 
increased peak capacity to 12 MGD.

Plant Profi le

continued on page 46

MSDGC’S SYCAMORE CREEK TREATMENT PLANT
by Tom Kutcher, P.E., Assistant Superintendent

Aeration Basin

July 2001 Flooded Secondaries



46  Buckeye Bulletin - Issue 3 | 2011

Plant Profi le

The infl uent pump station uses four submersible pumps rated at 
6 MGD each to deliver the fl ow to the plant (3 duty, 1 standby).  
These pumps are on VFD drives. Flows in excess of 18 MGD are 
diverted to an excess fl ow wet well which also has four submersible 
pumps (3 duty, 1 standby) rated at 10.67 MGD each to deliver up 
to 32 MGD to the high rate treatment process.
The fi rst treatment process after pumping is now the anaerobic 
reactors. The two reactors provide contact time and mixing of 
the raw sewage with denitrifi ed mixed liquor. The contact time is 
approximately 1-hour.
From the anaerobic reactors the fl ow enters the anoxic zones of 
the aeration tanks. There are two anoxic zones, with a contact time 
of 1-hour. The RAS enters the fi rst anoxic zone and mixes with 
the anaerobic reactor contents. Following the anoxic zones are six 
aerobic zones with a contact time of 6-hours. Diffused air is supplied 
through fi ne bubble membrane diffuser discs by centrifugal blowers.
Solids separation occurs in three 95-ft diameter secondary clarifi ers. 
RAS is returned to the aeration process by submersible pumps on 

VFDs. Mixed liquor is wasted directly from 
the aeration process to a gravity thickener 
where the thickened sludge is then pumped to 
a storage tank (~3.5% TS).
Secondary effl uent under goes tertiary fi ltration 
through four new 10-micron disc filters, 
installed in 2011. Filtered effl uent then passes 
through UV disinfection, post aeration, and 
then out to Sycamore Creek by gravity. If 
the water level in the creek gets too high, the 
effl uent can be pumped out to the creek by four 
vertical turbine effl uent pumps each rated at 
16.67 MGD.
The high rate treatment system at Sycamore 
Creek is an Actifl o Process. Two trains rated, 
for 16 MGD each, provide coagulation, 
ballasted-flocculation, and settling to the 
excess fl ow in 6 to 7 minutes while producing 
an effluent usually less than 20/20 mg/L 
TSS/cBOD. The effl uent from the high rate 
treatment process combines with the tertiary 
fi lter effl uent before disinfection.

PERSONNEL
The dedicated staff at Sycamore Creek TP consists of a Senior 
Plant Supervisor, 4 Operators on 12-hour shifts, a Maintenance 
Crew Leader, 2 Plant Maintenance Workers, 1 Electrician, and 1 
Instrumentation Technician. The Sycamore Creek TP is part of the 
MSD’s WWT East Section which also includes the Little Miami TP 
(55 MGD) and Polk Run TP (8 MGD). Sharing of staff amongst 
the East Section plants is common especially for lab testing, 
administration, and maintenance supervision.

PROCESS DESCRIPTION
The Sycamore Creek basin delivers wastewater to the plant through 
three main trunk lines (30”, 33”, 36”) which enter the headworks 
through a 42” and 36” inlet sewer. A 10-ft diameter stone pit 
collects large gravel before the fl ow enters the screening process.  
Four mechanically cleaned 6-mm fi ne screens remove rags and 
debris from the wastewater. Two vortex grit tanks then remove 
the grit from the wastewater before the infl uent pump station. The 
Headworks is designed for fi rm 50-MGD capacity.

New Disc Filters Anaerobic Reactor

Plant Schematic



www.ohiowea.org                                                                                                                                                     47

Plant Profi le
PERFORMANCE
The Sycamore Creek TP treats over 2.0 billion gallons per year 
averaging less than 5 mg/L TSS and cBOD. Summer ammonia 
and total phosphorus average less than 1.0 mg/L.
With the initiation of the EBPR process, the sludge production 
at Sycamore is less than half of what it was in 2010, averaging 
around 40-dry tons per month in 2011 versus 100-dry tons per 
month in 2010.
The kilowatt-hours used in 2010 averaged 2,576.5 kwh/MG, while 
in the same period for 2011 the plant averaged 1,198.6 kwh/MG.  
The electrical cost per MG in 2010 was $245.23/MG while in 
2011 the plant averaged only $82.23/MG for the same time period.

FUTURE IMPROVEMENTS
The plant staff conducts biweekly continuous process improvement 
meetings to brainstorm and research ideas to improve the overall 
cost and performance of the facility.  The staff is currently working 
on improvements to SCADA, adding some process monitoring 
cameras, and adding a Lint Screen to remove inert debris from 
the mixed liquor.
Facility tours can be arranged through our Senior Plant Supervisor, 
Dave Wilson, at 513.793.1525 or dave.wilson@cincinnati-oh.gov.
Our hats off to our dedicated staff:

Dave Wilson, Class IV, Senior Plant Supervisor
Joe Baer, Operator 2 w/2 license
Rachael Oscherwitz, Operator 2 w/2 license
Steve Solada, Operator 2 w/1 license
Aly Ouermi, Operator 1
Mike Scalf, Maintenance Crew Leader
Mike Henson, Plant Maintenance Worker
Joe Weems, Plant Maintenance Worker
Jarrod Yost, Instrumentation Tech
Chris Bingham, Electrician

These stewards of the environment make 
Sycamore Creek TP an award winning facility.
Thomas J. Kutcher, P.E.
Assistant Superintendent - WWT
tom.kutcher@cincinnati-oh.gov

WATER

WASTEWATER

STORMWATER

GREEN INFRASTRUCTURE

800.321.6959  //  rwArmstrong.com

aviation  /  transportation  /  water services  /  building services  /  federal programs

Leaders in Delivering Value

Thinking
      Inside
           the Drop

Cincinnati, Ohio  
+1.513.595.7500 

www.jacobs.com

 Drinking Water 
    Treatment & Distribution
        Wastewater Treatment 
             & Collections Systems
               Sewer Rehab  
                  & Management
                  CSO/SSO 
                    Program & Design
                  Tunnels 
                    & Geotechnics
                 Regulatory 
                 Compliance & Planning

5233 Stoneham Road  

North Canton, OH 44720 

(330) 499-8817 • Toll Free: 1-800-394-8817 

 

Professional Service Since 1966 

 

Offices in Ohio and Pennsylvania 

 
 

www.hammontree-engineers.com 

ENGINEERS ● PLANNERS ● SURVEYORS 

HAMMONTREE 

& ASSOCIATES, LIMITED 

▪ Civil Engineering 

▪ Surveying 

▪ Land Development 

▪ Environmental Services 

▪ Transportation Services 

▪ Wastewater Treatment  &  

    Collection 

▪ Stormwater 

▪ Drinking Water Supply,     

     Treatment & Distribution 

▪ GPS / GIS Services 

▪ Municipal Engineering 

▪ Energy Support Services 

▪ Structural and                      

Foundation Design and 

Inspection 



48  Buckeye Bulletin - Issue 3 | 2011

Technical Article 1

Today utilities are under more pressure than ever to eliminate 
sanitary sewer overfl ows and bring CSOs into compliance 
with the Clean Water Act and the Federal CSO Policy. As the 
costs of compliance with the Clean Water Act continue to rise, 
communities are struggling to fi nd alternative methods to address 
wet weather issues.

Wet Weather treatment alternatives usually require a smaller 
footprint and can be a lower cost alternative than conventional 
treatment plant capacity increases to address wet weather water 
quality impacts from overfl ows and POTW bypasses. Treatment 
alternatives vary widely in cost and complexity depending on the 
pollutants of concern that are being targeted. Beyond the nine 
minimum control requirements for CSOs, human health concerns 
often make bacteria reduction the primary basis of design for wet 
weather treatment. Disinfection is therefore a key component in 
any treatment system.

The selection of a disinfectant will often drive facility size and 
cost. There are advantages and disadvantages of alternative 
disinfectants, as well as design, operational, process control 
and cost considerations applicable to wet weather disinfection, 
whether at the POTW or in the collection system. By far, the most 
common disinfectant used to date in wet weather applications 
is sodium hypochlorite (NaOCl). However, many utilities are 
evaluating alternative disinfectants due to concerns over toxic 
residuals, costs of storage, deterioration of chemical between 
applications, and longer contact times. Alternatives considered 
often include ozone, UV, peracetic acid (PAA; also referred to 
as peroxyacetic acid) and Bromochloro-dimethylhydantoin 
(BCDMH), a bromine based compound.

Advantages and disadvantages for these alternative disinfectants, 
including design, operational, process control, and cost 
considerations are described below.
SODIUM HYPOCHORITE
NaOCl is the most commonly used disinfectant for wet weather 
fl ows. It is relatively safe to handle with minimal personal 
protection and handled with relatively inexpensive materials 
such as PVC and fi berglass reinforced plastic (FRP). Being 
a chlorine based compound, 
disinfection kinetics and the chemical 
reaction with other chemicals and 

microorganisms are well known. Thus, empirical equations are 
available that can predict dosage rates and decay rates based on 
the specifi c wastewater characteristics for a given application.

Required NaOCl dose depends on the wastewater characteristics, 
amount of available chorine in the solution (i.e. solution strength), 
and the contact time after injection. One commonly overlooked 
factor is mixing. The relationship of kill to concentration can be 
represented as:                   K = G x C x T

Where:

 G is velocity gradient per second (mixing energy)
 T is time in seconds
 C is concentration
 K is log bacteria kill
Depending on the waste stream, a 3 to 4 log kill is typically 
required to meet water quality standards. In order to achieve 
this when disinfecting wet weather fl ows, doses typically range 